



VERSEIDAG SEEMEE US, INC.
4 ASPEN DRIVE
RANDOLPH, NJ 07830
ATTN: GARLAND DREW

JANUARY 25, 2007

IDENTIFICATION SUBMITTED BY CLIENT

DESCRIPTION : T- FLEX COATED FRONTLIT 16 OZ.
END USE : SIGNS
COLORS : WHITE

TEST RESULTS

NFPA 701 – STANDARD METHODS OF FIRE FOR FLAME RESISTANT TEXTILES AND FILMS 1999 EDITION – TEST METHOD #1

THE ITEM SUBMITTED FOR TESTING **DOES** PASS THE FLAME RESISTANCE REQUIREMENTS WHEN TESTED IN ACCORDANCE WITH THE PROCEDURES OUTLINED IN THE NATIONAL FIRE PROTECTION ASSOCIATION STANDARD 701, TEST METHOD 1 SMALL SCALE TEST.

STATE OF SAMPLE: AS RECEIVED

SPECIMEN #	AFTERFLAME TIME (SECONDS)	BURNING OF DRIPPINGS (SECONDS)	WEIGHT BEFORE EXPOSURE (GRAMS)	WEIGHT AFTER EXPOSURE (GRAMS)	% WEIGHT LOSS
Test 1	40.3	0	29.4	23.3	20.75
Test 2	29.8	0	29.3	24.6	16.04
Test 3	22.4	0	29.4	25	14.97
Test 4	25.6	0	29.4	23.6	19.73
Test 5	31.4	0	29.4	23.4	20.41
Test 6	15.9	0	29.3	23.9	18.43
Test 7	47.6	0	29.2	22.7	22.26
Test 8	40	0	29.4	23.5	20.07
Test 9	31.1	0	29.5	24	18.64
Test 10	26.9	0	29.2	23.1	20.89
Average:	31.1	0			19.22
Std. Dev:					2.26
AVERAGE PERCENT WEIGHT LOSS FOR TEN SPECIMENS:				19.2	

RETEST CRITERIA: Where the percent weight loss of any individual specimen exceeds the mean value plus three standard deviations, the test shall be repeated on another sample of 10 specimens. The mean percent weight loss and standard deviation for the second set of 10 specimens shall be calculated.

-continued-

PERFORMANCE CRITERIA**Burning of
Drippings:**

7-1.1 Where fragments or residues of specimens that fall to the floor of the test chamber continue to burn for more than an average of 2 seconds Per specimen for the sample of 10 specimens, the material shall be recorded as failing Test 1

**Average Percent
Weight:**

7-1.2 where the average weight loss of the 10 specimens in a sample is greater than 40 percent, the material shall be recorded as failing this test.

**IF YOU NEED ASSISTANCE IN INTERPRETING THESE TESTS RESULTS
OR IF YOU HAVE ANY QUESTIONS, PLEASE FEEL FREE TO CALL:
CUSTOMER SERVICE DEPT.**

INTERTEK LABTEST

MK

Sanjeev Gandhi
Technical Director